Bepcus : Jan 2016

SPARE PARTSCATALOGUE

ON-LAND SEMI - MOUNTED
REVERSIBLE PLOUGH

"C3910L"

N°MACHNE :



11/01/2016
Update 2015, bom plough 3910L ~ -

CRECOIRE
BESSOMN

Drawing Reference New Version Comments

Parts added between version A and B:
Index 13, Reference 122249, Quantity 1
Index 14, Reference 122273, Quantity 1
Index 15, Reference 122292, Quantity 1
Index 19, Reference 122373, Quantity 1
Index 21, Reference V12905, more 1 part
Index 24, Reference VJ322, more 1 part
Index 26, Reference VL002, Quantity 1
Index 28, Reference VL414, Quantity 2

RA 7202 B

Parts replaced between version A and B:
index 4, reference 122360 (qty2) and 122361 (qty 1) by reference 1235106, quantity 1

Parts added between version A and B:
Index 13, Reference 122249, Quantity 1
Index 14, Reference 122273, Quantity 1
Index 15, Reference 122292, Quantity 1
Index 19, Reference 122373, Quantity 1
Index 22, Reference VI2905, more 1 part
RA7211 B Index 25, Reference VJ322, more 1 part
Index 27, Reference VL002, Quantity 1
Index 29, Reference VL414, Quantity 2

Parts replaced between version A and B:
index 4, reference 122360 (qty4) and 122361 (qty 2) by reference 1235106, quantity 2
+VI2712 (gty 2) and VJ320 (Qty 2)

RF 900 015 A New reference replace RF900002
RF 900 016 A New reference
198354 A New drawing, hub detail

Replace Reference RA 90 05

Parts suppressed between version B and C:
Reference 1212149, quantity 1

Reference 1223115, quantity 1

Reference 122221, quantity 1

Reference 1223112, quantity 1

Reference V14832, Quantity 2

Reference VJ339, quantity 2

Reference 122249, Quantity 1

Reference 122273, Quantity 1
Reference 122292, Quantity 1
RA 90 06 D Reference 122373, Quantity 1
Reference VI2905, Quantity 1

Reference VJ322, Quantity 1
Reference VL002, Quantity 1
Reference VL414, Quantity 2

Parts replaced between version B and C:

index 12, ram reference 1223116 by reference 1223236, quantity 2 (page 2/3)
index 19, screw reference V14824 by reference 802503000, quantity 20 (page 3/3)
Parts added between version Band C: :

index 35, reference VM207, quantity 2 (page 3/3)

index 31, reference VK522, quantity 6 (page 3/3)

RB 421 001 A |New drawing, Hydraulic return

page:1/3



11/01/2016

1214230

|Rep|ace 1223179 + 1223180 + 1223115 + 122221

Ram-Piston

|rep|ace reference 1223116 by 1223236

RB 43 08

Parts replaced between version A and B:
index 6, ram reference 1221327 by reference 1221331, quantity 1

1221331

|New drawing, ram detail

1291305

|New drawing, hub detail

RB 56 05

New reference for central carriage replace RB55151

Parts replaced between RF55151 and RB5605 :
1231306 by 1214189 (page 1/3)
1231314 by 1231326 (page 1/3)
1231329 by 1235172 (page 1/3)
1235117 by 1235170 (page 1/3)
1235119 by 1233288 (page 1/3)
1235179 by 1214188 (page 1/3)
VI3001 by 16449 (page 1/3)
VI3517 by 1235237 (page 1/3)
VI3520 by 1235238 (page 1/3)
VJ331 by VJ333 (page 1/3)
1231203 by 1231243 (page 2/3)
1231207 by 1235224 (page 3/3)
1231208 by 1235226 (page 3/3)
1231302 by 1235220 (page 2/3)
1235120 by 1235222 (page 2/3)
1235130 by 1235225 (page 3/3)
1235209 by 1235219 (page 2/3)
1235211 by 1235223 (page 2/3)
1235212 by 1235221 (page 2/3)
122106 by 1215238 (page 2/3)
122296 by 1115239 (page 2/3)
VJ335 by VJ212 (page 3/3)
VMO009 by VMO010 (page 3/3)

Parts added between RB55151 and RB5605 :
index 1, reference 1116586, quantity 1 (page 1/3)
index 2, reference 1116587, quantity 1 (page 1/3)
index 9, reference 1233247, quantity 2 (page 1/3)
index 18, reference 122295, quantity 2 (page 1/3)
index 20, reference VI3024, quantity 2 (page 1/3)
index 23, refernce VJ333, quantity 2 (page 1/3)
index 3, reference 1118929, quantity 2 (page2/3)
index 9, reference 1231233, quantity 1 (page 2/3)
index 31, reference VL419, quantity 1 (page 3/3)

1233247

New drawing, hub detail

1231326

|New drawing, ram detail

1231214

|New drawing, ram detail

e T,
-

CRECOIRE
BESSON

page:2/3



11/01/2016

1223187

New drawing, replace hidraulic kit 1223178
Parts replaced between 1223178 and 1223187 :
1116362 by 1231519 (more 1)

1116363 (qty 1) by 1231523

1116521 (qty 1) by 1231506

1235181 by 1235240

122337 by 1235241

Parts added between 1223178 and 1223187 :
index 7, reference 1122756, quantity 1

index 10, reference 1231505, quantity 1
index 15, reference 1231524, quantity 2

Parts suppressed between 1223178 and 1223187 :
Reference 1112933, quantity 1

198354

New drawing, hub detail

48050184

New reference, Reinforcement kit leg 70x35

RC 36 02

New reference, Shearbolt protection with leg 80x35

27544230

New reference, skimmer assembly, replace 27543111

27544231

= [>]|>]|>

New reference, support skimmert assembly

G7210-250

New disc,
replace 72090102 by 72140001, quantity 2

RE 90 523

New assembly with disc 72140001

| RF9056 |

>

|New reference for rear lighting kit, replace RF9054

| Hydraulic diagram |

|Update

e T
. W

CRECOIRE
BESSOMN

page:3/3



Charrue 3910L
Plough 39710L

RB 65 02_JD

- 27 544 230§
RA 72 02 RC 36 01 }
RA 72 11 RC 36 02 E

RB 21 61
RB 21 63
1223 163 RB 216 405

RB 22 37
RB 43 08

RF 90 18

RB 26 45 RB 26 39

RF 30 05_JD

31-Oct-13

3910L (172)

Revision : B

MaJ : 10-Jul-15




Charrue 3910
Plough 3910L

1235152in 1223 187

1231406 in 1223 187

1118 967 in 1 223 187

1 235240in 1223 187

1223 306 in 1223 182

1231406 in 1223 187

1223131in 1214 235
1215147 in 1223 187

1235241in 1223 187

3910L (272)

31-Oct-13
Revision : B
MaJ : 10-Jul-15

1214 233 in 1214 230




Palonnier fixe 4N-D3 Std

Fixed hitched 4N D3 Std

RA 7202 (1/2)

Repere Quantite Reference Designation

Cardan 110° moule

1 1 12232100 Cast iron cardan joint 110°
Douille de graissage verticale sur cardan moule

2 1 1223221 Grease casing for cardan joint (front)
Douille de graissage horizontale sur cardan moule

3 1 1223222 Grease casing for cardan joint (rear)
Rondelle plate speciale - 30.5x70x10

0 1 122106 Special washer - 30.5x70x10

6 1 122 128 Axe vertical cardan 110°- Dia 50, Ig. : 605 mm, pas 2.00
Vertical pin SP 110°- Dia 50, Ig. : 605 mm, thread 2.00
Palonnier Fixe 3N / 4N

7 1 122 191 Hitch point SP fixed L2-L3 110°

8 2 122 193 Douille d'attelage Palonnier 3N/4N

9 2 122 194 Broche d'att inf D3 / Palonnier fixe 3N/4N
Support tuyaux / palonnier

10 2 122195 Hose support / Headstock
Broche d'attelage de 3eme point Cat. Il / IV

" 1 122197 3 point hitch top link pin Cat I / IV
Bague bronze - Dia50x55, lg. : 40 mm

12 8 122 246 Bronze bushing - Dia50x55, lg. : 40 mm
Rondelle plate speciale - 50.5x82x2

16 2 122295 Special washer - 50.5x82x2

11-Jul-11

Revision : B
MaJ:12-Jun-15



regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 


Palonnier fixe 4N-D3 Std

RA 7202 (2/2)

Fixed hitched 4N D3 Std
Repere Quantite Reference Designation

Collier double 2x16 nu noir

17 6 122 360 Double hose fixation 2x16
Plaque Sup. bombee, collier 2x16 28x49

18 3 122 361 Upper plate convex - hose fixation 2x16  28x49
Vis H M8x 70 - 8.8 ZNBL

20 4 VI27 12 Screw H M8x 70 - 8.8 ZNBL
Vis H M12x 70 - 88 ZNBL

22 2 VIZ16 g o H MI2x 70 - 88 ZNBL
Ecrou frein std H M 8 - 8 ZNBL

23 4 VJ 320 Nyloc nut std H M 8 - 8 ZNBL
Ecrou frein std H M 30 - 8 ZNBL - pas 200

25 1 VI335 I \loc nut std H M 30 - 8 ZNBL - thread 200
Goupille "Clips" DialO Z

21 1 VL 103 Lynch pin "Clips" Dia10 Z
Graisseur droit - M8, pas125

29 2 VM 201 Grease nipple - M8, thread125
Graisseur coude 90° M8x125

30 1 VM 203 Grease nipple 90° M8x125
Rivet tete ronde 4x9

31 2 VM 410 Fluted round head nail4x9

11-Jul-11

Revision : B
MaJ:12-Jun-15



regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 


Palonnier Quick - Dia 3-4, Ig. : 3-4
Hitch point Quick 3/4 standard

Repere Quantite Reference Designation
Cardan 110° moule
1 1 12232100 Cast iron cardan joint 110°
9 1 19223 221 Douille de graissage verticale sur cardan moule

Grease casing for cardan joint (front)

3 1 1923922 gouille de graissage horizontale sur cardan moule
rease casing for cardan joint (rear)

Rondelle plate speciale - 30.5x70x10

y 1 122106 Special washer - 30.5x70x10

5 1 122 128 Axe vertical cardan 110°- Dia 50, lg. : 605 mm, pas 2.00
Vertical pin SP 110°- Dia 50, lg. : 605 mm, thread 2.00
Broche Att. Quick-Coupler Cat Il / IV

! 2 122145 Lower link pin Quick-Coupler Cat Il / IV

8 1 122 159 Palonnier d'attelage Quick-Coupler Cat 111 / IV, 110°
Headstock Quick-Coupler Cat Il / IV, 110°

9 9 122 161 Douille de quick-coupler N°3-4

Socket for quick coupler N°3-4

Support tuyaux / palonnier
10 2 12219 Hose support / Headstock

Broche d'attelage de 3eme point Cat. Il / IV
M 1 122197 3 point hitch top link pin Cat Il / IV

122 246 Bague bronze - Dia50x55, lg. : 40 mm
Bronze bushing - Dia50x55, lg. : 40 mm

Rondelle plate speciale - 50.5x82x2
Special washer - 50.5x82x2

@00 <
N
Ve ®

122 295

17-Sep-13

RA 72 11 (1/2)

Revision : B
Ma J:01-Apr-15



regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 


Palonnier Quick - Dia 3-4, Ig. : 3-4
Hitch point Quick 3/4 standard

g\z/gf?’<: :

RA 72 11 (2/2)

Repere Quantite Reference Designation
Collier double 2x16 nu noir
17 4 122 360 Double hose fixation 2x16
18 122 361 Plague Sup. bombee, collier 2x16  28x49

Upper plate convex - hose fixation 2x16  28x49

® ®

Vis H M8x 90 - 88 ZNBL
Screw H M8x 90 - 88 ZNBL

23

Vis H M12x 25 - 8.8 ZNBL
Screw H M12x 25 - 88 ZNBL

9
N
b

%

&R

®® - @

26

Ecrou frein std H M 30 - 8 ZNBL - pas 200
Nyloc nut std H M 30 - 8 ZNBL - thread 200

“Jx% —y ) VL1 Goupille "Clips" DialO Z
\\&%\\@\} ° ‘~ 8 3 03 Lynch pin "Clips" DialO Z
) 3
- B 2w GEET
Graisseur droit - M8, pas125
®\LB 30 2 VM 201 Grease nipple - M8, thread125
Graisseur coude 90° M8x125
31 1 VM203 Grease nipple 90° M8x125
30 2 VM 410 Rivet tete ronde 4x9

Fluted round head nail4x9

17-Sep-13

Revision : B
Ma J :01-Apr-15



regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 


Qantité Référence Designation

1 1214194 |0 e
Support de clé

1 1214195 | e oot
Support de clé

1 1214196 |t
Vis H M8x 30 - 8.8 ZNBL

1 VI 27 06 Screw H M8x 30 - 8.8 ZNBL
Vis HM12x 40 - 10.9 ZNBL

2 VI29 07 Screw H M12x 40 - 10.9 ZNBL
Goupille "Clips" Dia6 Z

1 VL 101 Lynch pin "Clips" Dia6 Z

- B \\
. \\\’
W
By \> -
=\ N\
Wil |
RF 900 015 (1/1) i

MalJ:



regr
Texte surligné 


gﬁ\ \\\\\
12 \12 7
RF 900 016 (1/1)

~

%\15

[y

Index Qantité Référence Designation
Bague BS13 - Dial3x21 ep : 2

1 3 1114639 Ring BS 13 - Dial3x21 thick : 2

2 1 1115321 | Clapet anti-retour 1/4
Embout a sertir 6 male de 8 -

3 1 1116 553 Cable press piece 6 M 8 -

4 1 1116 588 | Unions nu male 1/4 - male 1/4

5 1 1116589 | |Waw

6 2 1122 394 Coupleur femelle a clapet 1/4 ISO-A

7 1 1122 396 Bloc pour prise push-pull 1/2

8 1 1122 397 Bidon reserve d'huile

9 1 1122 398 Support de bidon de recyclage

10 1 1122 399 Patte Support kit decompression

@ 1 1122 404 | Kit decompression retournement complet

Bague BS23 - Dia23x31 ep : 2

12 2 1231312 Ring BS 23 - Dia23x31 thick : 2

13 2 1231535 Union nu male 3/8 - male 1/2
Vis H Méx 10 - 8.8 ZNBL

14 2 VIZ601 |5 . H Méx 10 - 88 ZNBL
Vis H M8x 50 - 8.8 ZNBL

15 2 VI2710 Screw H M8x 50 - 88 ZNBL
Vis H M12x 45 - 8.8 ZNBL

16 2 VI29 08 Screw H M12x 45 - 8.8 ZNBL
Rondelle plate MU8 ZNBL

17 2 VK 502 Flat washer MU8 ZNBL
Goupille elastique epaisse - 8x30 mm

18 1 viL 221 Thick roll pin - 8x30 mm

19 2 VM 501 Collier Serflex 8mm DialO a D16

Collar Serflex 8mm DialO to D16

12-Mar-15

Revision : A
MalJ:



regr
Texte surligné 


Kit 2 roues 10/75-12 / Quick-Coupler

Kit 2 wheel 10/75-12 / Quick-Coupler, yellow rim

RF 90 18 (1/1)

Repere Quantité Reference Desjgnation

! ? 122155 e v o hesdsock

2 | 2w Gy e Dok o
s 2Ty e e

C | wm GGt

12-Sep-13

Revision : A
MalJ:




Index Qy Reference Designation
Rondelle d'arret Dia25x45x4
1 1 198 315 Protection washer - Dia 25 x 45, thick. : 4 mm
Joint Nylos Dia45x84
2 1 198 357 Grease retainer Nylos for hub - Dia 45 x 84 mm
Chapeau de moyeu M64
3 1 198 369 Hub cap - M64
Ecrou de goujon - M16, pas 1,50
4 5 198 375 Wheel nut - M16, Ig. : 45 mm, thread 150
5 1 198 377 Ecrou a creneaux HK M24x200
Castellated nut for hub HK M24 - thread 2.00, thick. : 15 mm
Fusée moyeu 5 trs a souder
6 1 198384 | \Wheel axle 505A C50 Lg120
Moyeu nu 5 trs (505A)
7 1 198 516 Wheel hub 5-Stud steel
Rondelle enveloppante Dia45x100x12
8 1 198 524 Protection washer - Dia 45 x 100, thick. : 12 mm
Goujon de roue M16, pas 1,50 Lg45mm
J 5 198372 Wheel stud M16x150 Lg45
Goupille fendue V 4x40
10 1 VLA0S I Split pin v 4x40
Graisseur droit - M6, pas1OO
11 1 VM 211 Grease nipple - M6, threadlOO
Roulement a rouleaux conique
12 1 VN 30 206 Taper roller bearing
13 1 VN 30 209 Roulement a rouleaux conique

Taper roller bearing

198 354 (1/1)

14-Nov-13

Revision : A
MalJ:



regr
Texte surligné 


Relournement semi-portée chariol, hors-raie

Tumover, semi-mounted on-land

RA 9006 (1/3)

Repere Quantite Reference Designation
s e e
2 rmmy ke
s 2| mm foded el
R RET e
s | v | e P
o2t Glgdwioam
P mwe S 05700
8 1 192 294 Ressort de blocage en transport - Dia 40, Ig.: 110 mm

Spring N°12 bis for transport lock - Dia 40, Ig. : 110 mm

i 1 12280 pin - Dia 50, Lu378mmM30
ot mm AR,
" I 2 R N i
" 1 122358 |5 et I el
Bt s A
IRRCRRTON i
RCIRETRI Gl R e
o 2 wew S,
v r wes Siiieoia
b 2 V30 S B -6 ZNEL
0 2w S s Moo
w w0 SRR oo
n e e A
2 we o
51w Qg siom
“ * VLats o o

27-May-08

Revision : D
MaJ : 05-Jan-16




Relournement semi-portée chariol, hors-raie

Tumover, semi-mounted on-land

RA 9006 (2/3)

Repere Quantite Reference Designation
Broche de blocage en raie
1 1 1221204 Locking pin for in furrow plowing - Dia 20, lg. : 130 mm
Vis de blocage en raie
2 1 1221205 Locking screw for in furrow plowing - M27, 1g. : 160 mm
Axe inferieur du verin de deport
3 1 1221207 Cylinder inner pin - Dia 40, Ig. : 105 mm
4 1 1921997 ggpport—pignon semi-portée hors-raie
ignon support semi-mounted on-land
Piston retournement - Larg107 mm, Dia 150 mm
5 2 1223117 Piston for cylinder - Dia 150, width : 107 mm
Boitier de retournement
6 1 1223152V headstock casting
Pignon - larg. : 133 mm
/ 1 1223155 pinion - width : 133 mm
Bague plastique pignon
8 L 1223156 Plastic bushing for pinion
9 1 1923 157 Galet de guidage de cremaillere
Rack guide bearing
10 1 1 223 158 Axe du ga|et Av. tl.’ain
headstock rollers pin
Rondelle speciale, Appui Int. du boitier, Dia 85.5x160 ep : 2 mm
11 L 1223194 Special washer - Dia 85.5x160x2
Bague composite Dia40x48 Lg=40
13 2 1291306 Bush composite Dia4Ox48 Lg=40
Bague plastique - Dia 93 x 86, Ig. : 120 mm
14 2 122 231 Plastic bush - Dia 93 x 86, Ig. : 120 mm
Bague bronze - Dia50x55, lg. : 40 mm
15 4 122246 Bronze bushing - Dia50x55, lg. : 40 mm
Fusee Av. du berceau - Dia 85, Ig. : 790 mm
16 L 122 251 Front shaft - Dia 85, Ig. : 790 mm
Cremaillere - larg. : 100 mm
17 1 122 256 rack - width : 100 mm
18 6 122 265 Vis H M27x 60 - 10.9 Brut, filet /45mm, pas200
Screw H M27x 60 - 10.9 Znbl, thread /45mm, thread200O

27-May-08

Revision : D
MaJ : 05-Jan-16



regr
Texte surligné 

regr
Texte surligné 


Relournement semi-portée chariol, hors-raie

Tumover, semi-mounted on-land

RA 9006 (3/3)

Repere Quantite Reference Designation

L L Lol Y Y

0 | MmN e R e

2 | 2 wew (LANRES IR,

5 s wes COVGROL,

a2 | wew GUEIEL O,

s 1w S N

o |2 wes AT

7|z wes SR

o | 1| wen B A

w2 wen i

We wm RRNT

O I s e

» ° VM 201 e M, treadi2S
@\16 * 1 VM205 | e IO, hreadi0

EE A L

27-May-08

Revision : D
MaJ : 05-Jan-16



regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 


RB 421 001 (1/1)

e A\
<\ =

GREGOIRE
BESSON

Index Quantite Reference Designation
1 2120 g e Pressen (et semrpence drece)
2 1 1223112 QPO o
3 ¢ 208 o s - 88 ZNBL

09-Sep-15

Revision : A
MaJ : 11-Jan-16



regr
Texte surligné 


Index

Qantité

Référence

Designation

Limiteur pression 180B

1 1 1214231 | b ossure limiter 1808

2z e e e

3 2 1223 131 ﬂ%:j Idc go?;"*. 1[/32;;'1|/925,3 E,O;?omomér?ri,ﬁgﬁ/\%//ms
s 2 t231ms | JonrumeldS e nelds O

I L v V7 e

6 2 10248 | p2oue 2

7 4 iZT13 e e e b0 88 ZNBL

g 4 w320 e s e e L

o s VK502 | Rondelle plate MUB ZNBL

Flat washer MU8 ZNBL

1214230 (1/1)

18-Mar-15

Revision : B
MaJ : 20-Oct-15



regr
Texte surligné 


Fut + Piston retournement cremailliere

Ram + piston turnover

(1/1)

Repere Quantite Reference Desjgnation
Piston semi-portée largeur
1 1 1223117 Piston for cylinder
Jeu de joints pour piston
2 1 1223118 Seal kit for Piston for cylinder - Dia 150, width : 107 mm
Clapet parachute "hawe" 3/4
4 1 122 364 Parachute valve Hawe 3/4"
-
—
—

23-May-13

Revision : B
Ma J:18-Mar-15]



regr
Texte surligné 

regr
Texte surligné 


Deport semi-portée chariot hors raie Hyd. Indep.

Independant hydr. front furrow

RB 43 08 (1/1)

Repere Quantité Reforence Designation
1 1 1221301 | O e
2 1 1221302 lli:i]e fil: (?Frfjestsjglfieelinked to beam
3 1 1221308 | G e P e P
4 2 1220310 | o R P pinon support
5 1 1220318 |5 e e 30, lg - 200
e o @z EEEeeee,
1 1223182 ﬁ;d?jic it egop o nde
T | i e iosado
8 4 12248 | ol 40
o | 2| s TS0
10 4 131602 | &5 ﬁiﬁ\jzxoio6b8i88%NzBNLBE? Teatsorew
11 3 VIS | e e A 30 - 8 ZNBL - theesd 200
19 1 VM 201 Graisseur droit - M8, pas125

Grease nipple - M8, thread125

12-Sep-13

Revision : B
MaJ: 03-Apr-15



regr
Texte surligné 

regr
Texte surligné 


Repere Quantite Reference Desjgnation
Blocage pilote
1 2 1122467 Check valve kit
2 1 1221332 | Kit tige / Vérin 1 221 331
3 1 1221333 |Jeu de joints vérin DE 90x50
Bague bronze - Dia30x34, Ig. : 40 mm
4 2 1221334 Bronze bushing - Dia30x34, Ig. : 40 mm
5 1 VM 201 Graisseur droit - M8, pas125

Grease nipple - M8, thread125

1221331 (1/1)

15-Apr-14

Revision : A
MalJ:



regr
Texte surligné 


Hydraulic kit N°65E

I'wap.komnnekt N°65E Déportlmap. indép

1223182 (1/1)

Index / Cripasxa | Qly / Kormvecrso Nf’eﬁemnce/ Designation / Hammerosarime
110 karanory
Union M8 + M3/8 Cyl
1 2 1116 144 Ltyuep ronslit M8 + M3/8 Cyl
Hydraulic adaptable elbow F8 + M8
2 2 1116 525 ApanTep usorH. raiika 8 + "nana" 8
Hydraulic hose - Dia 1/4", Ig. : 5600 mm, F8-MVA18
3 2 1223 306 LUnaHr ruppasn. - Dia1/4", Ig. : 5600 mm, F8-MVA18
)
P b
/ A
. - \
- / \ :A ‘\
— \ O
, o N
P / /
P / -
'y |
~)
////
T
T
: // o ifneed for hydraulic hose profection, order the desired length
l Picture Qty/ Kormmiectso N@;’fﬁ”w/ Designation / Hammerosatime
Plastic flat spring Dia 15mm
meter 1116 581 Peccopa nnockas nnactMaccosast Dia15mm
Plastic flat spring Dia 20mm
meter 1116 582 Peccopa nnockasi nnactmaccoas Dia20mm
Plastic flat spring Dia 13mm S
meter 1116 580 Peccopa nnockas nnactmaccosas Dia13mm 07-Oct-13
Plastic flat spring Dia25-40mm Revision : A
meter 1116 546 Peccopa nnockas nnactmaccosas Dia25-40mm Me:jl?n '




RF 29 115D (1/1)

Wheel RAD-SPL9 Ht: 1
Koneco RAD-SPL9 700x12 Ht:1

llow rim
XeNTbl

Reference /

e/ Copca Gy Horwecrsd oS! Designation / Hauuerosanme
2 1 1291302 ﬁ:’éﬁ!ﬂ:‘&’ﬂﬁﬁ m%fgol-?(oneca SPL9
3 1 1281308 g s caciors raneca - 340, an. - 360 i, war 200
5 2 1201308 | (ol e RAD SPLO W 180
6 1 122106 | jPece r‘:lna::gnagngﬁzgﬁ?.aa 30.5x70x 10
7 2 122156 ponsonsmah umyt cneca QuckeP
g 2 A0BT00Y e e, o Y otoms
9 12 Vst goenn e B?éazﬁgll.a,l'ﬁg;aadmm mm
10 12 VJ 329 p;lllit:c: gu:eztgogmhglozgo-n:h:da?-l 2ﬁ/l022 war 250
11 1 VU35 e nmocronopo st H_M 30 war 200
12 2 VL 101 hﬁﬂﬂﬁ%ﬁzﬁion Dia 6 Z
13 1 VM 201 e NG e (15

Revision: A
MaJ:




Repere Quantité Reference Desijgnation

Fusée moyeu 5trs a souder

1 1 1291311 1 \Wheel axle 505A R50 Lg:90
Rondelle d'arret Dia25x45x4

2 1 198 315 Protection washer - Dia 25 x 45, thick. : 4 mm
Joint Nylos Dia45x84

3 1 198 357 Grease retainer Nylos for hub - Dia 45 x 84 mm
Chapeau de moyeu M64

4 1 198369 | ) cap - M4
Ecrou de goujon - M16, pas 1,50

5 S 198 375 Wheel nut - M16, lg. : 45 mm, thread 1.50
Ecrou a creneaux HK M24x200

6 1 198 377 Castellated nut for hub HK M24 - thread 2.00, thick. : 15 mm
Moyeu nu 5 trs (505A)

7 1 198 516 Wheel hub 5-Stud  steel
Rondelle enveloppante Dia45x100x12

8 1 198 524 Protection washer - Dia 45 x 100, thick. : 12 mm
Goujon de roue M16, pas 1,50 Lg45mm

9 5 198372 | \Wheel stud M16x150 Lg45
Goupille fendue V 4x40

10 1 VL 405 Split pin V 4x40
Graisseur droit - M6, paslOO

11 1 VM 211 Grease nipple - M6, threadlOO
Roulement a rouleaux conique

12 1 VN 30 206 Taper roller bearing

13 1 VN 30 209 Roulement a rouleaux conique

Taper roller bearing

1291305 (1/1)

15-Nov-13

Revision : A
MalJ:



regr
Texte surligné 


RB 2161 (1/D)~

Fron m SPL-B9 4-furrows (1

Pama n H. 4xopn PL-B9 1

Index/ Crpaska | Qly / KorvriecTeo Nf/‘f x’:”r:z,y Designation / HanmeroBarme

Double hose fixation 2x12 cpl.

1 1 1116233 XomyT nBoiiHol 2x12 B cbope

2 1 1215126 Front adjustable extension SPF9-SPL9 - 5 angles M22
[JlononHuTenbHan cekuwsi pambl NOBOpayMB. nepeaH. M22
Front beam SPL9 - 3 furrows 1000

3 1 1215127 | paya nepenw. SPL9 3 kopnyca 1100
Adjustable Rear shaft SPF9-SPL9

4 1 1231101 LLun 3apHmii perynupyembiit SPF9-SPLY
Rear cardan axle SPF9 - Dia 40, Ig. : 165 mm

5 2 1231102 Maney, 3sagHero kapaada SPF9 - Dia 40, an. : 165 Mm
Rear cardan SPF9-SPL9

6 1 1231104 KappaH 3agHui crabunusauuoHoii 6anku SPF9-SPL9
Bronze bushing (BRM80) - Dia40x44, Ig. : 40 mm

7 4 1231143 | pryrwa Gponaosan (BRM8O) - Diad0xd4, g, 40 mm
Cardan pivot axie New

8 1 1231150 MosopotHas ock kapaaHa SPF9 NM an260mm M45x3.00

9 1 1231 151 Cardan washer SPF9-SPL9 - Dia 45.5x80x12
Mpoknagka kappana SPF9-SPL9 - Diad5.5x80x12
Front stabilization tube - 3 furrows 1000 Ig. : 2640 mm

10 1 1231409 Banka crabun. - an. 2640
Bronze bushing (BRM80) - Dia50x55, Ig. : 40 mm

11 6 122248 | prvika Gponsosas (BRMBO) - Dia50x55, Ig. : 40 mm
Screw H conical M12x22 1Ig. : 36

12 2 VI2433 bont H koHuyeckuii M12x22 an. 36
Screw H M22x 70 - 8.8 ZNBL, thread /34mm

13 16 VI3413 | 5o HM22x 70 - 8.8 ZNBL, pess6a /34 mm
Screw H M24x140 - 8.8 ZNBL

14 2 VI3508 | g H M24x140 - 8.8 ZNBL
Castellated nut HK M 45x 300

15 1 VJ 212 laiika H koponyat. HK M 45x 300
Nyloc nut std H M 22 - thread 250

16 16 VJ329 laifka ¢ Heitnoctonopom std H M 22 war 250
Nyloc nut std H M 24 - thread 300

17 2 ViJ 331 l"aika ¢ Hewnoctonopom std H M 24 war 300
Nut std H M27 - thread 300 Zingue

18 4 vJ623 laifka ctang. BopoHeHHas std H M27 - Zingue
Split pin V 8x80

19 1 VL 419 LLnnnuT passopHoit V - 8x80
Grease nipple - M8, thread125

20 4 VM 201 Cmasumk npsimoii M8 war 125

Revision: A
MaJ:




RB 2163 (1/1)

Front beam SPL-B9 5-furrows (1
Pama nepegH. 5kopnycos SPL-B9 1
Index/Crpaska Qty/ KerumecTso Nm Designation / Hanuerosaswe
1 1 1116233 | o e e e coons
9 1 1215126 Front adjustable extension SPF9-SPL9 - 5 angles M22
DlononHuTenkHas cexuusi pambl NoBOpayuB. nepeaH. M22
. BT e e o apmyca 00
4 1 1231101 | e s SPFE.5PLO
5 2 B0 L e SPFO - D 40, - 165
6 1 1231104 ﬁ:gﬂ::?;\ﬂﬁg I:?;%:hgmquouoﬁ Ganku SPF9-SPL9
7 4 BB e e osen (BRV6O) - Diadvdd, g, 40 mm
8 1 1231150 | o P e e SPFO NV 250w NASX3.00
9 BB e apaaa SPRO.SPLY - Dinks 56012
10 1 1931 411 E:::a sggltl;;ahtlor;u%%l‘g furrows 1000 Ig. : 3640 mm
W0 mas S wm
12 2 VI2438 o ecoi MDD an 36
13 16 VI3413 SgﬁwHHthi%q fészﬁgﬁﬁ;;?{?adém'ﬁ'
14 2 VIS8 N \pe40- 68 ZNBL
15 1 VI212 e pomen: HK 51300
16 16 VIB20 | e aroncom st M 22 war 250
17 2 VJ 331 P;"ﬁ‘;‘;’é“ﬁefa”ﬁoﬁi‘nfﬁoﬁ“é?uaﬁ3&°z4 war 300
18 4 VIB23 R e s E27 - Zingue
19 1 VLatg | pREAR gag);?;moﬁ V- 8x80
20 4 VM0t i N s 25

| 040ct13 |

Revision: A
MaJ:




Front extension 1/100 SPSF/L-B9

HononnutensHas cekuymsi pambl [lepegH. 1/100 SPSF-B9

RB 26 45 (1/1)

Reference / L
Index / Cripasxa | Qly / Kormvecrso N° 1o kamanory Designation / Hammerosarime

1 1 1215119 Front extension SPF9-SPL9 - 1 furrow 1000 5 angles M22
JononHuTensHan cekums pambl nepegH. SPF9 1/100
Hoses protection tube - Ig. : 1000 mm, M22

2 1 1215 124 Banka aawutHas 1000 NM
Hydraulic hose Dia 1/2", Lg. : 1000, F15-M15

3 1 1215143 LUnaHr ruppasn. - Dia1/2" - gn. 1000 M158HyTp.-M158HeLH.
Screw H M22x 70 - 8.8 ZNBL, thread /34mm

4 16 Vi34 13 Bont H M22x 70 - 8.8 ZNBL, peasba /34 mm
Nyloc nut std H M 22 - thread 250

S 16 VJ 329 l"aitka ¢ HeitnocTonopom std H M 22 war 250

i need for hydraulic hose profection, order the desired length

Reference /

Picture Qty/ Kormectso Nomo Designation / HanmeroBarme
Plastic flat spring Dia 15mm
meter 1116 581 Peccopa nnockas nnactmaccosas Dial5mm
Plastic flat spring Dia 20mm

meter 1116 582

Peccopa nnockan nnactmaccosas Dia20mm

meter 1116 580

Plastic flat spring Dia 13mm
Peccopa nnockas nnactmaccoBas Dia13mm

meter 1116 546

Plastic flat spring Dia25-40mm
Peccopa nnockas nnactmaccosas Dia25-40mm

31-Oct-13

Revision : A
MaJ:




Front beam SPL-B9 8-furrows (1000)

Pama Av. 8kopnyca SPL-B9 100

RB 216 405 (1/1)

Index / Cripaska | Qly / Kormvectso Nfsf/ggzo//y Designation / Hanwerosatine
2 s ey onm
9 1 1215126 Front adjustable extension SPF9-SPLS - 5 angles M22
JlononHuTensHas cekuus pambl NOBOpaumBs. nepegH. M22

3 1 1215143 LI-ILI)J,'?a?:j Iri:;:as:nl.:)-iaD};?I} !T?HHTQI%%UF&%QQLE;TQ-M15BHeLIJH.
4 1 1215144 II:ILI)J,'?ar:;j Iri;;;::nl?-iaD}ﬁ}ZI"-?-.U.:nz.OZ%%OFI:/ﬁ-xLE;Tp.-M1SBHeLUH.
s 1 12y fmmemug o
6 4 1215150 EIT??.'(Z Z’gﬁsﬁfﬂzjﬁmﬁfﬁm pambl NepesHsia BOMHas
7 B9 SPLO T opmyoa 10D
g : 1231101 o ot perympyenolh SPFO-SPLY
9 2 1231102 o e SPFO. iz 40, A 165 i
10 1 1231104 Eae:;;acs r:aangﬁvFl, E?é%ﬁjl;gaauuomﬁ 6ankn SPF9-SPL9
o4 miw S sesde e
12 1 1231150 ﬁﬁﬂ%ﬁfﬁﬁ gﬁlek':;?ﬁ'm SPF9 NM r260Mm M45x3.00
ORI i
14 1 1231 411 E;%n:asgaTt;i‘ISi;it.i?rALLf%% 43 furrows 1000 Ig. : 3640 mm
6 5 tmae Somiimm pomom
16 1 122388 o e o ovit o obons
17 2 VI2433 B A M2 an 36
B s uue Smmmmme
B vwm G B v
20 2 VI3508 B Mecido- 58 ZABL
n | wen SmmmmLe
2w GG
23 22 VJ 329 Flgl!fl(l)(g Zu:esﬁtﬁoimfgo-l\nth:: dH2fllo22 war 250
w2 v M
25 4 VJ 623 P:;K:th:HI\ﬁ.ZZc;ptgLZﬁ:g Oséinﬂu'aﬂ - Zingue
26 1 VL 419 Sﬂﬁﬁﬂ Xa?a);?)gl-loﬁ V - 8x80

s g4 yMapy  SemenieMg

% | e e

meter | 1B L et st vad:
meler | 11854 e i D24 e




RB 35605 (1/3)

Repere

Quantite

Reference

Designation

~ 99 0e

1231143

Bague bronze - Dia4Ox44, lg. : 40 mm
Bronze bushing - Dia4Ox44, lg. : 40 mm

1231 302

Axe de rotation du bati - Dia 50, lg. : 480 mm
Turnover axle - Dia 50, Ig. : 480 mm

1233105

Accumulateur O.75 |. tare 90 bars
Accumulator O.75 |. set 90 bars

@00PPe - - -0 @

i

—
D

1
e
1
2
0
0
2
2
2
@
1

122 106

Rondelle plate speciale - 30.5x70x10
Special washer - 30.5x70x10

—_—
~

122 246

Bague bronze - Dia50x55, lg. : 40 mm
Bronze bushing - Dia50x55, Ig. : 40 mm

19

Vis H conique M12x22 lg.: 36  classe 8.8
Screw H conical M12x22 Ig.: 36

21

- @ ® -

VI 40 11

Vis H M10x 20 - 8.8 ZNBL
Screw H M10x 20 - 8.8 ZNBL

VI 47 01

Vis H M30x160 - 10.9 ZNBL
Screw H M30x160 - 10.9 ZNBL

N
N

- O ® -

-‘|

Ecrou frein std H M 30 - 8 ZNBL - pas 200

25 VJ 335 Nyloc nut std H M 30 - 8 ZNBL - thread 200
26 1 VU626 | e s s
72w G e
2 1 VM 203 | Graisseur coude 90° MBx125

Grease nipple 90° M8x125

29-May-15

Revision : A
MaJ : 11-Jan-16



regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 


RB 356 05 (2/3)

Repere

Quantite

Reference

Designation

Plaque plastique - 200 x 80, ep.: 6 mm
Plastic plate - 200 x 80, thick.: 6 mm

4

2

@
2

Ressort N°2101A

1231213 Spring N°2101A
Verin SE 80 C80
0 1 1231214 Ram SA 80 Stroke 80
Axe Ar. du verin de glissiere - Dia 25, lg. : 230 mm
! 1 1231215 Rear pin for guide cylinder - Dia 25, Ig. : 230 mm
1 1231216 Axe Av. du verin de glissiere - Dia 25, Ig. : 210 mm

Front pin for guide cylinder - Dia 25, lg. : 210 mm

Shut off valve 1/4

1235121

Liaison hydraulique
Hydraulic connection

12

1235123

Rallonge orientable Av. chariot, M22
Central carriage adjustable Front extension, M22

29-May-15

Revision : A
MaJ : 11-Jan-16



regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 


Repere Quantite Reference Desjgnation

Vis H conique M12x22 1g.: 36  classe 8.8
21 1 Vi2433 Screw H conical M12x22 Ig.: 36

Vis H M8x 16 - 8.8 ZNBL

22 1 VI2T03 g e H Méx 16 - 88 ZNBL

283 VI3 Bl sheead Pt
24 1 V4501 s e TNBL

25 12 VIdg02 | L e e O

2% 4 aete e 16 108 Black

e o a FNEEEE

28 38 VJ 329 EI\IC;Ioouc Fr:faltn ssttjd: /\/>\A 2222——88 ZZG BBLL

” ) VJ34g | Ecroufrein std H M6 - 8 ZNBL

Nyloc nut std H M 6 -8 ZNBL

Goupille elastique epaisse - 7x70 mm
VL 220 Thick roll pin - 7x70 mm

30

Graisseur droit - M8, pas125
VM 201 Grease nipple - M8, thread125

~ & @®

33

29-May-15

RB 5605 (3/3)

Revision : A

MaJ : 11-Jan-16



regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 


Inaex

Qantité

Référence

Designation

Fusée Moyeu 8 trous (808X)

1 1 1233 247 A
Coupelle enveloppante (808X)
2 1 1235143 Protection washer (808X)
Joint metallique (808X)
3 1 1235144 Iretal seal (808X)
Moyeu 8 trs usiné (808X)
4 1 1235145 b g-holes (808X)
Rondelle 45x80 Lg:5
d 1 1235146 Washer 45x80 Lg:5
Ecrou HK M 45x 200 - 8 - ZNBL, Ht:28
6 1 1235147 |\t HK M 45x 200 - 8 - ZNBL, Ht28
Bouchon moyeu M101.5x1.5
7 1 1235148 Wheel hub cap - M101.5x1.5
Goujon de roue M18x150 Lg : 54 Fil4O
8 8 12708 Wheel stud M18x150 Lg:50
Ecrou de goujon - M18, pas 150
9 8 198 376 Wheel nut - M18, thread 1.50
Goupille fendue V 6.3x70
10 1 VLAT6 St pin v 63x70
Graisseur droit - M6, pas1OO
11 1 VM 211 Grease nipple - M6, threadlOO
Roulement a rouleaux conique
12 1 VN 30 215 Taper roller bearing
13 1 VN 32 211 Roulement a rouleaux conique

Taper roller bearing

1233247 (1/1)

05-Mar-15

Revision : A
MalJ:



regr
Texte surligné 


Index Qantité Référence Designation

Jeu de joints / Vérin 1 231 326

1 1 1231331 Seal kit for ram 1 231 326
Tige SE 105 C212 / verin 1 231 326

2 1 1231343 | o stick SA105 Str. 212 /1 231326
Fut verin SE 105 C212

3 1 1231344 | pam Cylinder SA 105 Str. 212
Guide verin SE 105 C212

4 1 1231345 Ram stick guide SA 105 Str.212

5 2 FOMA 0093 | Capuchon graisseur
Graisseur droit - M8, pas125

6 1 VM 201 Grease nipple - M8, thread125

7 1 VM 203 Graisseur coude 90° M8x125

Grease nipple 90° M8x125

1231326 (1/1)

15-Apr-15

Revision : A
MalJ:



regr
Texte surligné 


1231214 (1/1)

Index Qantité Reférence Designation
1 1 1231219 Ef; “Shtk 5A B0 Suake B0
2 1 1231220 it/ c\;ﬁ:llgel SA for 1231 714
3 1 1231235 (Ra:;: ittiicgke gvjirdiz g/E\ 88%
4 1 1231236 | L1908 >E 50 o

20-Mar-15

Revision : A
MalJ:



regr
Texte surligné 


Qantité

Référence

Desjgnation

Prolongateur male 3/8 Co + femelle 3/8

2 1116 231 Hydraulic adapter M 3/8 Co + F 3/8
Union nu male12 + male3/8 Cyl
1 1116 363 Union M12 + M3/8 Cyl
Union nu male12 + malel/2 Cyl
1 116509 | Gion M12 + M2 Gyl
Coude nu M12 + M3/8 Co
1 1116 521 Hydraulic elbow M12 + M3/8 Co
Coude nu male 3/8 Co + femelle 3/8
1 1116524 | B draulic elbow M3/8 Co. + F3/8
Hydraulic hose - Dia 5/16", lg. : 800 mm, F12-F12 90°
Flex. Hyd. 1/2" - Lg:1550 E15-E15
1 1215147 Hydraulic hose - Dia 1/2", lg. : 1550 mm, F15-F15

Hydraulic hose - Dia 1/2", 1g. : 6900 mm, M15-MVA18

1231508

Coude nu M15 + M3/8 Co
Hydraulic elbow M15 + M3/8 Co

1231519

Te adaptable 2 M15 + E15
Hydraulic T' - 2 M15 + F15

® ® »~

1235152

Flex. Hyd. — Dia5/16" - Lg:2300 E12-E12
Hydraulic hose - Dia 5/16", lg. : 2300 mm, F12-F12

122 315

Coude adaptable ecrou 12 + male 12
Hydraulic adaptable elbow F12 + M12

1223187 (1/1)

29-May-15

Revision : A
MalJ:



regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 


Wheel - 16.0/70-20 TL AS504,8 studs, Yellow rim
Koneco 16.0/70-20 TL AS504 8o7B., xentbie oboaa

RB 65 02_JD (1/1)

Reference /
Index / Crpasxa | Qty / KormvecTso N° 1o ramanory

Dasignation / HanueroBarime

198 376

Wheel nut - M18, thread 1.50
laiika wnunbku koneca M18x150 ronas

198 734 DY

Complete wheel - 16.0/70-20 TL AS504,8 studs, Right tractor, Yellow rim
Koneco B c6ope16.0/70-20 TL AS504 8oTB., npaBo TpakTopa, XenTtbie oboaa

198 734 GY

Complete wheel - 16.0/70-20 TL AS504,8 studs, Left tractor, Yellow rim
Koneco B ¢6ope16.0/70-20 TL AS504 801B., neBan TpakTopa, Xentuie oboaa

18-Sep-13

Revision: A
MaJ:




Rear beam SPF/L-B9 3-furrows (1
Pama Ar 3kopn PF/L-B9 1
Index/ Crpasrs | Qty / KerwecTso N{"m Designation / Haumeosasme
1 1 1215133 Central carriage adjustable Rear extension SPF9 -1000
[lononHuTenkHas cekUus pambl Nosopaume. sagH. 100
Rear beam SPF/L9 - 2 furrows 1000 M22
2 1 1215137 Pama 3agH. SPF9 2 kopnyca /100
Screw H M22x 70 - 8.8 ZNBL, thread /34mm
3 16 VI3413 | BonrHM22x 70- 8.8 ZNBL, pess6a /34 mm
Nyloc nut std H M 22 - thread 250
4 16 VJ 329 laitka ¢ HeitnocTonopoM std H M 22 war 250

RB 2237 (1/1)

12-Sep-13

Revision: A
MaJ:




Rear extension SPF/L-B9 1/100
NOMHUTEITbH kums pambl Ar SPF/L-B9 1

Index/ Cripasra Qty/Konmectso me Dostnaton/ Hauserosaes
1 1 1215130 P s pos e, SPFILO 00
2 12 VIBa13 B b ZNL e /o4
3 12 V329 e oaroncnt s M2 war 250
RB 26 39 (1/1) i

MaJ:




RF 30 05_JD (1/2)

Wheel RJR 10.0/75-12, yellow rim / SPL9 - Rear
Koneco RJR 10.0/75-12, xenTbl PL9-Ar
Index / Crpasxa | Qfy / KormsecTso me Desggnation / HammerioBarme

Bush steel Dia 35x39 Lg=30

1 2 1118817 Bryika cranshas Dia 35x39 an=30

2 1 1291 101 Pivot pin RJR - Dia 35, Ig. : 290 mm, thread 2.00
Ocb BepTKanbHasi Hanpasnehus RJR - Dia 35, an. : 290 mwm, war 2.00
Adjuster pin RJR wheel - Dia 25, Ig. : 90 mm

3 1 1291121 | 5, ynopa koneca RIR - Dia 25, a1, : 90 Mu
Swivel wheel bracket RIR-AR

4 1 1291123 MoBopotHas oGoitma koneca RJIR-AR

5 1 1291 124 Wheel axel pivot RJR - Dia 35, lu. : 62 mm, M30x2.00
Ocb uandgsi croiiku koneca RJR - Dia 35, lu. : 62 mm, M30x2.00
Wheel am RJR

6 1 1291125 Croitka koneca RJIR
Wheel mounting bracket RIR-REAR M22

7 1 1291155 Cynnopt koneca RJR-AR M22
Wheel shock absorber - Dia 50x20, S.: 110 mm

8 1 1291166 | Ayoprusatop koneca - Dia 50 x 20, C. : 110 um
Eye bolt - M22, thick. : 11 mm

9 1 172304 PerynupoBoyHas Tsira Koneca
Bush steel Dia 35x39 Lg=35

10 1 198521 | Bryna cransHas Dia 35x39 an=35
Complete wheel 10.0/75-12,yellow rim 5-studs

11 1 198727Y | yoneco B cBope 10.0/75-12 SoTs xenmuii O6og
'T" adjuster on land RJR - M24, Ig. : 120 mm

12 2 198913 yiop samy6nenms M24x120 RTT82
Adjuster plastic lock

13 2 198914 Cronop nnactMaccoBblii ynopa
Barrel nut RJR - square 35, M24, Ig. : 115 mm

14 2 198 931 laiika ynopa RTT92-RJR ksagpatH.

18-Sep-13

Revision: A
MaJ:




Wheel RJR 10.0/75-12, yellow rim / SPL9 - Rear
Koneco RJR 10.0/75-12, xenTbl PL9-Ar

Refsrence /

Ier/Crpasa 0y /arwacrd s/ Designation/ Hauserosase
15 1 VIAE oS 36
16 B VI3 p O 86 ZNBL pewea /o4 mm
17 1 VI4102 g o0 ah 2B
18 1 VI4A04 o eds ahZNBL
19 1 VJ 325 IN;IZOK(; gu:e;tgozom:o-n:h;fda?-lzﬁnom war 250
2 6 VB oot it i M 22 war 250
21 2 VB eronopon i H.M 30 war 200
22 2 VJ 620 P:,:K:td ch;HI\f ;pﬁﬁﬁggmsﬂnﬁﬁzz - Zingue
2 1 VK S04 | e o ooz M U 12
24 2 VK B0 [ e epeoin M 22.U
2 1 VK513 | e opaoptin M 30 U
2 3 VL219 T e - 7x50 mm
27 2 VM 201 e o B s {15

RF 30 05_JD (2/2) 18-Sep-13

Revision: A
MaJ:




Index Qy Reference Designation
Rondelle d'arret Dia25x45x4
1 1 198 315 Protection washer - Dia 25 x 45, thick. : 4 mm
Joint Nylos Dia45x84
2 1 198 357 Grease retainer Nylos for hub - Dia 45 x 84 mm
Chapeau de moyeu M64
3 1 198 369 Hub cap - M64
Ecrou de goujon - M16, pas 1,50
4 5 198 375 Wheel nut - M16, Ig. : 45 mm, thread 150
5 1 198 377 Ecrou a creneaux HK M24x200
Castellated nut for hub HK M24 - thread 2.00, thick. : 15 mm
Fusée moyeu 5 trs a souder
6 1 198384 | \Wheel axle 505A C50 Lg120
Moyeu nu 5 trs (505A)
7 1 198 516 Wheel hub 5-Stud steel
Rondelle enveloppante Dia45x100x12
8 1 198 524 Protection washer - Dia 45 x 100, thick. : 12 mm
Goujon de roue M16, pas 1,50 Lg45mm
J 5 198372 Wheel stud M16x150 Lg45
Goupille fendue V 4x40
10 1 VLA0S I Split pin v 4x40
Graisseur droit - M6, pas1OO
11 1 VM 211 Grease nipple - M6, threadlOO
Roulement a rouleaux conique
12 1 VN 30 206 Taper roller bearing
13 1 VN 30 209 Roulement a rouleaux conique

Taper roller bearing

198 354 (1/1)

14-Nov-13

Revision : A
MalJ:



regr
Texte surligné 


Shearbolt protection
3aluta cpesHbiM bonTom

RC 36 01 (1/1)

Index / Cripaska | Qly / KormmyecTso N’S;fgl;;o//y Desjgnation / HammerioBarme
: 2 1118358 | gortt Uoaxot0 10 ZNBL, pooeaa /36 mm
2 1 1118468 | Eauvax ot Komoren
3 2 10654 p:;K:thQthzgoggﬁeeﬁ;f Vi1 H Moxts0 - ZNBL
4 2 125DAT7A | [iater 17 1507089 2
5 2 125DA21A | 6 51 107089 Zne
6 2 70012400 | por e ox cpoarm xonska,
7 2 70100801 | N s
8 2 7010.03.02 Sﬁﬂxgufpaiﬁﬁgf %xzioxngsx 38
9 2 7010.03.03 Sﬁéﬂﬁggg O 0 1 x5
10 2 VI3339 B o000 120 DINGGO, Laris0
11 2 VJ 331 ngl’(g gu:e?ﬁﬁoI:nggo-Mth:; (I’-I 3I[\)/Io24 war 300
12 2 ViJ 638 p:I:K:th:H'\g1 go;fgﬁi;f vt H M6x150 - ZNBL
13 2 VKS10 | oo mocan opentis M 24 U

16-Dec-13

Revision : A
MaJ:




PRODUCTION

=

4805.01.84 (1/1)

— A e

7j I Bl KR
@Fﬁ | :] (E,O/

—Flsl
1/ e ey

iy ]|

S S I

—a

Repere Quantité Reference Designation
I G e A
22| ws e
I
L ol e
SN s e
6 | 2| 4B0ROTES | sooyiani oo 29
I R LU =ty re e
Bz TOG0S SRRSO e

S |2 MDA L s v
10 2 960D2015110NA Vis hex. M20x1.5x110 ZNBL

Hex. Screw M20x1.5x110 ZNBL

05-Jun-15

Revision : A
MalJ:



regr
Texte surligné 


PRODUCTION

4

RC 36 02 (1/1)

Repere Quantité Reference Designation
1 2| 1118358 | 500 W hizncan- 109 2N6L, tread 56 mm
2 1 1118 468 S(;Jrr])g)l;t sécurité
o e TR
* 2| BU16D25A |\ eNaa006 7
sz owom s
o 2| muo B
T2 swoaera RIS EN
s 2 oo TPUHE I TS
’ 2| V3542 gotlh ik 10- 109 2NBL DINGGD hradiso
0oz wwm EmEange
11 2 VK 510 Rondelle plate MU24 ZNBL

Flat washer MU24 ZNBL

05-Jun-15

Revision : A
MalJ:



regr
Texte surligné 


Plain Body

CnnowHoOMKoOopnNnyc

BP-351 W (1/2)

Index / Cpasia NT:?;Z:;' C’: | Qv Konweorao Designation | HauMeHoBaHWe
1 i: Z Z; j {%}%’Epaa. BP-351 W
s EaL!.IMEiK Nes. BP-351 WL

2 2751.05.01 1 ér;:b e Mpas. VRP-350 W

2751.05.02 1 rss;zb oana fes VRP-350 WL
: 2751.04.01 1 ::E::;E Zr?;% ;Eﬁ-sso W

2751.04.02 1 Oraan T, HRP-350 V1.
4 2700.25.03 10 |0 ont o sovainoh rammeoh MI3XA0-10.9 4k
R

i Mnasma Nemex JTes..

82 2700.26.05 B e csﬁngﬁ o1 romorol M1235-10. dkt
9 2751.03.05 R
15 5436.60.03 4 e Yeesher 19
18 934D16PA 4 Lﬁ:;t:?;amhg;?am{a M16
19 2700.26.14 2 g Eﬂ i{:.:ifamﬂ; zriﬂiaﬁf M12x75-12.6
20 934D12M 50 Lﬁ:;;:l;:gHHE;zra?ﬁlg%fﬂ-;; g3
21 148102145 2 ﬁgmﬁ;ﬂbm L?Jlﬁ?TDIN211ii15 DIN1481
2 | zoseos | 2| WIS
s | zossses | 2R WEERIES
26 2701.01.01 2 {ETB;EHI::;; BUHTOBAA M}'CbTa

18-Oct-13

Revision : A
MaJ:




Plain Body
CnnowHoOMKoOopnNnyc

Index / Cnpagka

Reference /
N® no kaTanory

Qty / KonusecTso

Designation / HanveHoBaHWe

Turnbuckle nut  L=180 mm

27 2701.03.00 2 . y
[akiKka BMHTOBOA MydTE
Hex. nut M24 DING34-8
28 934D24P 2 ecturpanHad ravka M24 DING34-8
Eyebolt
29a 2701.02.01 2 Peim-6onT Mp.
Lock nut  WM12 DINS80-10 verz.
31 980DVIZNA 4 CronopHas raitka_VM12 DING80-10 verz.
Adjusting screw  M20
34 2720.07.01 2 PerynnposodHelid 6onT M20. BHyTp.16
Hex. nut  M20 DIN934-10
35 934D20N 4 WecTturpanHad ravika M20 DINS34-10
Washer 20 M
36 2720.11.01 4 WaiEa 20 M
Springwasher  B20 DIN127 verz.
37 127DB20A 2 Mpy:KuHHas Wwaba  B20 DIN127 verz.
5790.06.05 1 Bracket .R'H'
KpoHLwTeiH Mp.
38 Bracket LH
2720.06.06 1 S
KpoHwTewH Nes.
Hex. bolt  M20x45 DIN933-8.8
39 933D2045P 2 LWlecTrpakHEId 6onT M20x45 DING33-8.8
Hex. nut MZ20 DIN9G34-8
40 934D20P e WecturpanHaa radka M20 DIND34-8
Hex. bolt  M12x40 DIN933-10.9
41 933D1240N 4 LWscTimpanHLIi SonT M12x40 DIN933-10.9
Washer 14 DIN126
42 126D14 2 lLlai6a 14 DIN125
Bolt-on point
44 2751.02.05 2 LonoTo Ha BonToBoM kpennerun YP-350 W
i 5751 90,00 4 Cardboard Shim
46 2751 00,01 5 Steel Shim
e 5720.05.00 5 Carsiboard Washer {shim}
Waiba
i 934024 5 Hex. Nut M24 Left

ecTurpanHad radka M24 ne

BP-351 W (2/2)

18-Oct-13

Revision : A
MaJ:




Slatted Body

[TlepbeBoOoOMoTBaAnN

BP-351 WS (1/2)

Index / Cnpaeka | Gty f Konwdectao ?Eferencef Cesignation f HanMeHoBaHWe
M no Katanory
Frog R.H.
2751010 1
1 Bawmar [paa. BF-351W
Frog LH.
275101.02 1 Bawmat Nles. BP-351 WL
Bolt-on point
1 2751.02.05 2
7 HJoneto Ha GonTosoM kpennedwn YP-350 W
Shin R.H.
2751.05.M 1
2 Crean Mp.
2751 05.02 1 Shin LH.
Crean [1es.
2751 30 01 1 Share R.H.
5 [naama nemex [p.
2751 30.02 1 Share LH.
[nasma nemex Jes.
C sunk screw M12x35-10.0 4kt
Bb 2700.26.05 18
BonT ¢ noTadnoR ronoakod M12x35-10.8 4kt
Long landside
i 27910305 2 Monesan gocka dnveHan WE-351 W
5 5436.60.03 2 Washer C13
anfa C13
16 2755 05,01 5 Cardboard Shim
7 2751 20.00 5 Cardboard Shim
Zsunk screw  MA2%f5-12.6
19 2700.26.14 2 A I
- Borm ¢ noTaidHoA ronoskol M12xX75-12.6
Hex. nut M12 1504032-12.8
20 g34012M 20 :
ecTurpanHan rafka M12 1504032-12 8
Dowel Pin 21x45 DIN1481
21 148102145 2
Mpy#rHHem Wngt 21x45 DIN1481
_ Bolt M16X7>-10.9
- 2204.49.08 2 Bont MIBXT5-108
23 2904 49 05 5 Bolt M16X65-10.59
Bont M1BXE5-10.9
Hex. nut M16 1504032-8 verz.
23 834016PA 4
i ecTurpandan raika M16 1SO4032-8 verz.
25 2700.17.02 2 Eyebolt Lh.
Fbim GonT Mes.
Evebolt Lh.
26 2701.01.Mm 2 Bem 6onT et
77 2700.20.00 9 Tuhmbuckle nuth Ly:190mm
[aika BHHTCEON cTaxkn L=180 MM
2B 2701 0310 9 Tumbuckle nutth:ZSGmm
[afka BHHTCEON cTaxkKn L=250 MM
Hex. nut M24 DIN938-8
30 §36024P 2
lectrrpanHan raka M24 DING36-8
3 2700.17.01 2 Eyebolt
Peim Gont [p.
Eyebolt
32 2701.02.01 2
Feim Gont Mp.

18-Oct-13

Revision : A
MaJ:




Slatted Body
[TlepbeBOMoTBaAnN

BP-351 WS (2/2)

Index / Cnpaeka | Gty { kondyectao f eference / Designation f HanMmeHosaHwe
M* o KaTano ry
Hex. bolt M12xd5 (304017108
33 3301 245N Z
WecturpanHei Sont M12x45 15040171049
Lock nut W12 1507042-10 vz,
34 GAOCA 1 ZMA 26
iCTonopHad raika YMI12 [S07042-10 vz
Adjusting screw
35 2720.07.01 Z
PerynuposoyHeld BAHT M 20 BayTp. 16
. Hex. nut M20 1504032-10
% J3AL2N 4 IecTurpanHan raika M20 1504032-10.
32 27201101 4 Washer 20 M
Waita 2G M
2720.06.05 i Bracket RH.
17 KpoHwTedd Mp.
272006 06 i Bracket LH.
KpaHwTeAH Nes.
Hex. bolt M20xd5 [304017-8 .8
K1 $3302045P Z
WecturpanHei Sont M20xd5 1504017-8.8
Hex. nut M20 |504032-8 vz,
39 G34020P4 4
IecTurpanHan raika M20 1S04032-8 vz,
153 127DB20A 4 springwasher E!;Zl} DINI2Y vz
MpnotmHHAA Wanba B20 DINT2Y vz,
Hex. bolt M12x40 [304017-8 .8
40 3301 24GP ]
WecturpanHei Sont M12:40 1504017-8.8
41 126014 2 Washer 14 |3070%1
Waita 14 1507081
2755 06.01 i Stut RH.
43 Cnopa-kpoHWTedH Mp.
2755.06.02 i stut LH-—
Cnopa-kpaHWTedH [Nes.
Washer T=2.5mm
44 2731.07.00 ] WiAiEa T=2 5 M
a1 1, Special bolt M12xd(-12 59
46 27004114 16 Eont M12x40 -12.3
2755 01 01 1 Slat RH. 1
47 Monoca Mp. |
Slat LH.
2rh5h.01.02 1
MNonoca Mes. 1
275502 01 i Slat RH.2
48 Monoca Mp. 2
Slat LH. 2
2rhh.02.02 1
[Nonoca Mee. 2
275503 01 i Slat RH.3
49 Monocallp. 3
2755.03.02 i Stat LH.3
MNonoca Nes. 3
275507 01 i Slat R.H. 4
50 Monoca p. 4
Slat LH 4
27hh.07.02 1
MNonoca Nes. 4
Hex. nut M24 DING36-8 Left
51 G3s0r24FL Z
Wecturpannan raimka M24 DINS36-3 ne

18-Oct-13

Revision : A
MaJ:




Option Share + Point
BapuaHT Jlemex + lonoto

Option Share+Point

ndex / Crpeta | Fsie:::j o/ o Qty / KonndecTso Designation / HanmeHosaHue
[ [ [
2 | | e i Do 126
3 934D12M 12 ufé%:ruptaw’\g; aika M12 DING3412.9
4 —— 1 Share SSP-30WSE, L.
5 2700.26.05 8 C o s noesio sl MBS 0,9 4kt
6 2751.22.01 1 ro B tome
o | [t

18-Oct-13

Revision : A
MaJ:




19

Option (11)

19

Option (11)

18 2751.10.02 | &y 18 2751.10.02 |
| C sunk screw  M12x90-12.6 | Csunk screw  M12x90-12.6
19 b08U1230M | 1 |C bor ¢ notaiHom ronoskon  M12x90-12.6 12 o080 1230 | 1 (ll_1 bonr uc; noﬁ;g‘? h:ggdoa;tgﬁ M1z
Hex. nut M12 DIN934-10 ex. n -
4 JAD12N < UlecTurpasKan ranka h;% [9)IN934-1U 2 J4D12N 2 (L:;UecnllrpaHHaﬂ rmug 5?0;11% [9)I21k9t34
Csunk screw  M12x95-10 9 4kt. sunk screw X 94k.
2 e 1 C E:Jm ¢ noTaiHoit ronoekoit M12x55-10.9 4kt = e 1 C bonT ¢ noTaiHow ronoskon M12»
T yrnocHum DG51 U c EBP-4 [lpag. el S yrnocHum DG51 U c EBP-4 [lpag.
Trasboard DG51 U with EBP-4 L.H. 4 _ L £977/004 Trasboard DG51 U with EBP-4 L.H.
2125/001 YmocHum DG51 U ¢ EBP-4 Tes. / YmocHum DG51 U ¢ EBP-4 Tes.
97900701 1 Adjust.plate R.H. 7a , . 9790.07 01 1 Adjust.plate R.H.
o PerymupoBoyHas nnactuHa pas. 5 ———g PerymiupoBoyHas nnactuHa pas.
97900700 1 Adjust.plate L.H. 9790.07 09 1 Adjust.plate L.H.
o PerynupoBoYHas nnactuHa fes. 7 P PerynupoBoYHas nnactuHa fes.
V1283 1 Hex, Screw — M16x00 1S04017-8.6 3 V12830 1 Hex, Screw — M16x00 1S04017-8.6
llgcturparnbin bont M16x60 1S04017-8,8 9 659" llecturpantbiit Oont M16x60 1S04017-8,8
036D16P 1 Hex. nut - M16 DIN936-8 036D16P 1 Hex. nut - M16 DIN936-8
llecturpanHas rauka M16 DIN936-8 'y llecturpanHas rauka M16 DIN936-8
Mouldboard R.H. Mouldboard R.H.
4 2729.01.01 1
4 e 1 Orean Ip. Organ Ip.
Moulaboard L.H. Moulaboard L.H.
4 2729.01.02 1 Orea s 4 2729.01.02 1 Orean Nl
C sunk screw  M12x35-10 9 4kt C sunk screw  M12x35-10 9 4kt
& 055 : C bont ¢ notaiHoi ronoskon M12x35-10 9 4kt o 10505 : C bont ¢ notaiHoi ronoskon M12x35-10 9 4k
Hex. nut - M12 1S04032-10 Hex. nut - M12 1S04032-10
b 934D12M 3 .
: DT : llecturpanHas raka M12 1S04032-10 llecturpanHas ranka M12 1504032-10
ocknut  VM12 1S07042-12 ocknut  VM12 1S07042-12
ha 980DV1I2M )i )
02 iV 2 CronopHas raitka VM12 [S07042-12 CronopHas raitka VM12 [S07042-12
Washer  C-13/435C-132 Washer  C-13/435C-132
fa AT 01 2 llanoa C-13/43 5 C-132 fa AT I00 2 llanoa C-13/43 5 C-132
Washer  C-13/43 5 C-13 Washer  C-13/43 5 C-13
7 ADH0 3 llanba C-13/435C-13 7 0400003 3 llanba C-13/435C-13
Hex, Screw — M10x50 [SO4017 Hex, Screw — M10x50 [SO4017
: 282 f llecturpanubiin 0ont M10x50 1S04017 : 28 f llecturpanubiin 0ont M10x50 1S04017
Hex. nut - M10 [S04032-8 verz. Hex. nut - M10 [S04032-8 verz.
9 934D10PA 1 ]
’ SADTOPA 1 llecturpaxtas ranka M10 15040328 verz llecturpaxtas ranka M10 15040328 verz
Cardboard 2.5 thick Cardboard 2.5 thick
| 10 2731.07.00 i
X 3Tk 2 KAPTOHHbIE JUCKE 2,9 KAPTOHHbIE JUCKE 2,9
Cardboard D45 Cardboard D45
11 2720.05.00 i
! 000 2 KapTOHHbIE AucKe D45 KapTOHHbIE AucKe D45
Index / Cnpagxa Nf :z:::c{w Qty / KonwyecTeo Designation / HaumeHogaHue < Index / Cnpagxa Nf :z:::;;w Qty / KonwyecTeo Designation /
| | IWing coulter RH. | | IWing coulter RH. '
18 2751.10.01 ! ienles 3 k 18 2751.10.01 1 oo e
18 2751.10.02 1 m’;@aﬁ“;ﬁ ré’sH' \Q 18 2751.10.02 1 H('):{-Qafin%“ p:}: oy
| C sunk screw  M12x90-12.6 | Csunk screw  M12x90-12.6
" oy | 1 |G bont ¢ notaiHou ronoskon M12x30-12.6 " ki | : (ll_1 borr uc; noﬁ;g‘? h:ggdoa;tgﬁ M1z
Hex. nut M12 DIN934-10 ex. n -
4 JAD1ZN < UlecTurpasKan ranka M1% [9)IN934-1U 4 JAD1ZN < (L:IJecnllrpaHHaﬂ rmug 5?0411% [9)I21k9t34
C sunk M12x95-10 9 4ki. sunk screw X 94k.
2 2100.2.10 1 C E%T‘nfcﬁfmmﬁ r;noar(oﬁ M12x55-10 9 4kt. 2 2100.2.10 1 C bonT ¢ noTaiHow ronoskon M12»




PRODUCTION

Repere Quantite Reference Desjgnation
Goupille elastique 13 X 40 1SO8752 Z
1 2 | MBIDT3A0A o g Pin 13X 40 1508752 7
2 1 27544232 | QUpport rasette
upport skimmer
Montant de rasette std - 350 mm
3 2 2754.42.39 Skimmer leg 350 mm
Assise de rasette, Drt
4 1 2754.42.44 Skimmer bracket, R.H.
5 1 0754 49 45 Assise de rasette, Gche

Skimmer bracket, R.H.

Vis H M12 x 55 ZNBL 10.9

6 2 931D1255NA Hex. Screw M12 x 55 Zinc 10.9

Vis H M16 x 55 ZNBL 10.9

7 2 | 931DT6SONA | S erew MI6 x 55 Zine 109
Ecrou frein std H M 12 - 8 ZNBL

8 2 V322 Nyloc nut std H M 12 - 8 ZNBL

9 2 VJ 324 Ecrou frein std H M 16 - 8 ZNBL

Nyloc nut std H M 16 - 8 ZNBL

2754.42.31 (1/1) 05-Jun-15

Revision : A
MalJ:



regr
Texte surligné 


PRODUCTION

Repere Quantite Reference Designation
Soc de rasette, Drt
1 1 2715.05.01 Skimmer share R.H.
Soc de rasette, Gche
2 1 2715.05.02 Skimmer share L.H
Versoir de rasette, Drt
3 1 2715.07.01 Skimmer shin  R.H.
Versoir de rasette, Gche
4 1 2715.07.02 Skimmer shin  L.H.
Plat de serrage
5 1 2754.40.01
Lock plate
Support rasette HD
6 L 2754.42.31 Support skimmers Vari Heavy Duty
Axe TB-12x50
7 2 6241.29.02 Pin TBA2x50
8 2 6608.12.07 | Sirelip
Circlip
Rondelle 21 Z
9 4 6916D21A Washer 21 7
C sunk screw  M1OX25 DIN608-8.8 + Hex. nut ZNBL

Screw H M20x 55 - 88 ZNBL

2754.42.30 (1/1)

04-Jun-15

Revision : A
MalJ:



regr
Texte surligné 


Vari-Fix Skimmers model 212B

[lpeannyxHukn 2128
Index / Cripaska | Qly / Kormvecrso ijfgﬁ;,y Desjgnation / Hanmerosatme
1 8 VI 13 14 C sunk screw uM1 9X25 DIN§08-8.8 + Hex. nut ZNBL )
C Bonr ¢ notaitHoit ronoskoi M10X25 DIN608-8.8 +LUecTurpaqHas raitka ZNBL
2 1 2754.40.01 Iéigkng;l)a::ﬂ LsugggraAg)ua;;orsAlbatros
3 2 6MB02 o ey
s 1 arsamop e Speiee
5 2 B608.12.07 | Gob e 3 D2076C vz G
6 4 VI s 68 ZNBL DINGSS
7 A5 e T
8 1| 27150501 pemmershare RH.
9 1 2715.07.02 gigwi;t;:nybﬁﬁka Nea.
0 1 osoror SomednRh
11 1 1481D1030 | o 0 10X 30 1508752
12 1 27543001 Croia R4 7500
13 1 2754.29.02 | oo Tem. Vet i
14 1 2754.29.01 \Iggmnl:g(xl:l{ggssll\-lléri-Fix
15 4| eoteD21A e e

2754.31.11 (1/1)

16-Dec-13

Revision : -
MaJ:




G7210-185 (1/1)

Kil Iter DOK D51

ndex/Crpasks Level | Quy/ Komweecrso ijfl’;ﬁgjo/ly Designation / Hanmenosanne
1 2 2 72102600 | e s
2 2 2 72102002 pSiscoouter ompel one
3 3 1 7210.28.02 P er o
4 3 1 720030205 {oumiooton romeu 72050205
5 3 T20D30204 oo o T0 30204
6 3 1 7209.00.07 Voo ien02 Koo
7 3 1 7209.00.08 omyelinonosos
8 3 1 7209.00.06 prasher G-t
9 3 1 7209.00.04 e
10 3 1 7209.08.00 Pasel
11 3 1 7209.00.05 pustcap
12 31 126D17.5A  jnica 1731807001 ZNAL
13 31 O3TDIBIEP  omouwaras ra M1 5 DINGG7.6.8
14 3 1 94D425A gg;t:c:::(])u o i 231501234 Z
15 3 1 470 D50 Koouiea
16 3 1 7209.00.09 8r-|f1zaTll-|uTeanoe KOMbLIO
17 3 1 7209.00.10 pjasner
18 3 1 984 D522 Cn:mzﬁﬁgger:onykonbuo
19 3 1 VM 214 O a1 180
0 2 2 72000102 | bttt supestioh am 500
21 2 12 933DB26NA | for e IC0antT-I08 oumcammsi
2 2 2 VI 28 26 o H M2 5.6 ZNBL DING33
23 2 2 72090041 Lo e Wkt
24 3 1 7209.28.00 A
25 31 VI 3132 o H Wb 75 .6 ZNBL DING3
2 31 934D16PA  iea craun, soponemsan st 116 - Zingue
27 2 2 14B1D645A | o e 6 4615067522
28 2 12 980DVBNA P:;stziiir:)culg;iBaHHaﬂ 10.9

16Dec13 |

Revision :
MaJ:




Disc coulter fix with notched disc Dia500

RE 90 501 (1/1)

Index / Crpaska | Qty / KormsecTso N‘/’\’efemnce/ Desijgnation / Hammerosarme
1o karannory

Axle M24x305

1 2 4788.08.51 Manew, M24x305
Support disc coulter L.H.

2 1 4788.08.60 Croiika pexyLLero gucka nesas
Support disc coulter R.H.

3 1 4788.08.65 Croiika pexyLuero gucka npaasi
Nyloc Nut M24  1SO10511-8 Z

4 2 985D24PA KoHtpraitka M24 1S010511-8 Z

5 1 G7210-185 | Kilt coulter DOK D510 (pair)
Flat washer medium MU24

6 4 VK510 lMpoknagka nnockas cpegHas M 24 U

16-Dec-13

Revision : A
MaJ:




G7210-250 (1/1)

Repere Niveau Quantite Reference Designation
1 2 2 7910.26.00 Support de verrou
Bracket
Montant coutre complet
2 2 2 7210.29.02 Arm disc coulter complet
Montant de coutre
3 3 1 7210.28.02 Arm disc coulter
4 3 1 720D30205 Roulement a rlx conique-720 30205
5 3 1 720D30204 Roulement a rlx conique-720 30204
Bague intermediaire
6 3 1 7209.00.07 Spacer ring
7 3 1 72000008 ot Mios
ilosring
Rondelle
8 3 1 7209.00.06 Washer
9 3 1 7209.00.04 niretoise
pacer
10 3 1 7209 08 00 Moyeu coutre disque
e Axle
11 3 1 7209.00.05 Cache moyeu
ust cap
13 3 1 937D1615P EcrOU a creneaux M16X1,5 D|N937‘88
Couvercle de fermeture
15 3 1 470 D50 End lid
16 3 1 7209.00.09 Joint torique
e O-seal
Rondelle
17 3 1 7209.00.10 Washer
Circlips pour alesage
18 3 1 984 D522 Circlip seeger
Graisseur droit - M8, pas1OO
19 3 1 VM 214 Grease nipple - M8, threadlOO
21 2 12 933D825NA Vis H M8x25 1SO4017-10.9 ZNBL
Vis H M20x 45 - 88 ZNBL
22 2 2 Vi28 26 Screw H M20x 45 - 88 ZNBL
Bague de serrage UW-44 complete
23 2 2 7209.00.11 Complet clamping ring UW-44
24 3 1 7209.28.00 Bague de serrage
e Clamping ring
Vis H M16x 75 - 88 ZNBL
25 3 1 VI3t 32 Screw H M16x 75 - 8.8 ZNBL
% 3 1 934D16PA Ecrou std H M16 - pas 200 Zingue
Goupille elastique 6 X 45 1SO8752 Z
21 2 2 1481D645A Spring Pin 6 X 451508752 Z
- Revision : A

MalJ:



regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 


Index/ Qy/ ’/?\ffe’ ence/ Designation /
1 2 4788.0851 |/ support de coutre
2| e | g e gl o
s |1 ammmoess Sy o O
4 2| 98SD24PA | LR D)6 TNl
50 emea G T SRS o
6 4 VK 510 Rondelle plate MU24 ZNBL

Flat washer MU24 ZNBL

RE 90 523 (1/1)

24-Mar-15

Revision : A
MalJ:



regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 


Index/ o/ Reference/ Desjgnation/
1 1 1214 186 Support adhesif 25 km
2 2 1214 192 Bride fixation panneau
3 1 1214198 | DipPORpre ’ broches
¢ | 1| rztang |Remeedecame (a2 mere
5 2 1215150 | Douille de rallonge Av double
0 2| 1291186 | g Serow o Ightng board H 2290
11| eiaees | e soaiin
8 1| 850100385 |1 O Aot
9 1 850 101785 EIrtiascet)rﬁ;lzlcoZJﬁcla?,ts7me?ye6maIe
10 1| 9992504 | Rusd
1 4| VIZB03 G Viex20-66 2N
2 |2 | wm [Fmrnsnnzonn
B 4| ww mimasiocon
14 2 VL 002 Goupille "Beta" -4, Z

RClip-4,2Z

RF 90 56 (1/1)

20-Mar-14

Revision : A
MalJ:



regr
Texte surligné 


3910 : Hydraulic diagram

see drawing 1 223 182

||||||||||

see drawing RB 421 001

Revision : B

Maj : 15-Jul-15




Stickers for ploughs 3910L

Safety stickers
ul131 Ul11832 ul1857 Ul1861 Ul1859

......

Informations stickers
Ul1863 Ul1836 Ul1862

99982504




Stickers for ploughs 3910L

Stickers

ul1867

S 4 48059232
= } o

N

)l
i

3910 “Flex Frame” models (Left side)

1890 x 80 mm

( JOHN DEERE ] Stickers <10 furrows: 48059220
2890 x 80 mm
( JOHN DEERE | Stickers >=10 furrows: 48059221

3910 “Flex Frame” models (Right side)

1890 x 80 mm
Stickers <10 furrows: 48059220 l JOHN DEERE }

2890 x 80 mm

Stickers >=10 furrows: 48059223 l JOHN DEERE }




13/05/2015

Update 2015, TRAILED LIFTER

Drawing Reference  New Version ‘

Kit flexible TL2 B

Comments

Parts added between version A and B :
Index 6, Reference 850 110 175, Quantity 2

Index 7, Reference 850 117 375, Quantity 2

Parts delated between version A and B :
Reference 850 147 075, Quantity 2
Reference 850 501 993, Quantity 2

Quantity modified between version A and B :
Index 1, Reference 1 122 393, Quantity 8
Index 9, Reference 850 146 975, Quantity 2

Index 12, Reference 851 021 993, Quantity 8




PRODUCTION

DETAIL A
SCALE 2/25

DETAIL D

SCALE 1/10

Trailed Lifter

DETAIL B
SCALE 3/50

DETAIL E
SCALE 3/20

Index / Cripaska | Qty / Kormyectso le;fx,:g;c{/y Designation / Hanmerosarme
1 4| 080100108 | ot cnon o roon o
2 1| 080301690 | o0 e soun - tvouw
3 1 090 100 270 | Goat o e Tralled Liter
4 2 090 100 490 ﬁ?:é}iz:“"ﬁ nanet 4.50Mm
5 4| 090100690 | ool vperiues
6 2| 090100700 | B e Tt
7 2| 090101100 | Goe et td o o e 540 . 280
8 2| 080101200 |gee o S an: 257w
9 1 100 708 870 ﬁxafeazgaa-nln-.g é?&:,’ﬁﬂ%h CO CTOMOPHOI TONOBKOIA
10 2| 104300790 |pn b g
11 2 107702 090 E‘il'l;l%Ka orpaHuyeHus 3arnybneHus
12 4 194856 | ool ventin 40460 g0
13 2| 440000690 | Jesher D:85:31-Th10
14 4 |806300800Z| 0 PREXD) i x50
15 2| 851004094 | e s
16 4 M 212418 | Bt e et
17 4 VI3512 | ot \iohetso. a8 ZNBL
18 6 VIST03 | o a0 6 6oL
19 4 VJ 331 Payl;cl)(: gu:esﬁthIZTcI)\fﬂg:o-Mth;?(? Id-I3I(\J/I024 war 300
20 8 VJ 334 Pg;?(g gu:e;EoEnggo;nth;?; dH:BI?/IO3O war 350
21 4 VK312 |t e W2 2
2 2 VL 101 | e eaion Dia 6.2
23 4 VM 201 Grease nipple - M8, thread125

Cma3umk npsimoit M8 wwar 125

11-Oct-13

Revision : A
MalJ:




PRODUCTION

Trailed Lifter

DETAIL F
SCALE 3/50

DETAIL C
SCALE 7/100

DETAIL G
2/2) SCALE 3/50

Index / Cripaska | Qty / Kormyectso le;fx,:g;c{/y Designation / Hanmerosarme
1 1 060 404 580 Hggfkggﬂirmnama
2 1| 061601100 [Tk
3 1 090 100 100 3;?1“52232‘ s Traled Lfer
4 1 | 090100400 | Jo e e e Liter
5 1 090 100 570 ;:?aliglégziggorcement
6 1| 090100 800 | Koo RO e ¢ Lier
7 1| 090100900 | Lo d e Traied Liter
8 2 090 101 000 ggidrﬁgnpgiiﬁﬁtglﬁgﬁfmna @40 an. 250
9 1 090 102 100 ;-oﬂpTlmkl(:?:)?c:Tngloquuﬂ
10 1 100 708 870 ﬁfﬁea:ﬁiénh? é;sanrig]nﬂg?w €O CTOrMOPHOI FOMOBKOM
1 2 806 300 800 Z Eﬂhﬁ%iﬁwﬁ%mwbm 8 x 60 Tvn
12 1| 850123202 | ot Tesed Lt
13|16 | VI3AM8 | SR DAL peta ot i 50
14 16 VJ 330 Pay:ﬁ?(:\ gu:esﬁtﬁolnggso;nth;?: IqI1I?IIO22 war 150
15 1 VL 002 Elg'lliEH-T‘!"Béta“ -4, 7, oumnHKOB.
16 2 VM201 |G el i e 125

31-Jan-13

Revision : A
MalJ:




PRODUCTION

Rear hitch

3aHa4a HaBecka Trailed Lifter

Index / Cripaska | Qty / Kormyectso le;fx,:g;c{/y Designation / Hanmerosarme
: 2| 060000290 | o, G0 . 265
2 2| 060100490 |Fn D0l tE0
3 1 090 100 200 g:;::;t?-lhasecxa Trailed Lifter |
4 4 850 101 886 \IgvTeyirK:rgaanaﬂ vn PELBHGIO
5 4| VIs112 g iexso- 68 2NBL.
6 4 Va4 | e ’é”ie?ﬁo'im“ﬁifo;ihé‘ff MM 16 war 200
7 2 VM 201 Grease nipple - M8, thread125

Cmazuuk npamoit M8 war 125

090 100 270 (1/1)

16-Oct-13

Revision : A
MalJ:




PRODUCTION

Hose holder
[epxatens wnaHra

060 404 580 (1/1)

Index / Cripaska | Qly / Kormyecrso) N,‘?;fglrgc{/y Designation / Hammerosarime

Hose holder push pull part

1 2 060 403 990 Jepxatens ans wnaxros push-pull
Hoses support sheet

2 2 090 100 590 [epxatensb WnaHroB
Nyloc nut std H M 10 - thread 150

3 2 VJ 321 laitka ¢ HeitnocTonopom std H M 10 war 150
Screw H M10x 25 - 8.8 ZNBL

4 12 V14003 Bont H M10x 25 - 8.8 ZNBL
Screw H M10x130 - 8.8 ZNBL

5 2 800 510 800 Bont H M10x130 - 8.8 ZNBL
Spacer

6 6 060 403 890 BcTaBka nonepeyHas Kpenexa LUnaHroB

16-Oct-13

Revision : A
MalJ:




PRODUCTION

Top link reinforcement
Tsara B cbope

090 100 570 (1/1)

Indtex/ Crpaska | Qy / Komrsecrso le;f Z;’;;o//y Desijgnation / Hammerosarme
1 1 090 100 500 !\I'A:rig _Flgraaritl :(1; tI(.)i?ttmk reinforcement
2 |1 | 1007e00
G N N K L ey et
i I AU e i
i ’ 8501104 33 Igw Ilg\t}%lzyr\gl-mapmbm

16-Oct-13

Revision : A
MalJ:




PRODUCTION

Top link

Tsra B cbope

061 601 100 (1/1)

Index / Cripaska | Qly / Kormyecrso) N,‘?;fggc{/y Designation / Hammerosarime
1 1| 061601200 | or e acorm
2 1| 100711900 | Sounternut
s |1 [ sontonass [Semasi v amaus R
o | 1| eontonsss | v mgia
5 2 850 104 393 Ig);:ql’ig Ilg\t}%lg‘::mapmbm

16-Oct-13

Revision : B
MalJ:




PRODUCTION

Wheel axle C80 Lg: 500 - 8 holes

851004 094 (1/1)

n b - MM
Indkex/ Cpasa | Qty /Korwaecrso| —  SEErENCe o/,y Designation / Hamenosanme

1 1 VN 30215 ﬁ(e)zm?nigﬂgl-mqecmﬁ 30215
I I
BRI LT -
¢ | 1| eorsooo |Semee
° 1 851005899 M:Jﬁhzesggﬂaqecme 30215
R X
1| e momeom R,
o || e [
o | [mronres iR
ot e RS
BRI
13 1| 851006490 |gpem b
| [ Bt
15 8 850 104 992 Wheel stud M18x150 40/54

Lnunbka M18 X 150

16-Oct-13

Revision : A
MalJ:




PRODUCTION

K

Wh
B

I

R22,5 TL 161E8/0 FL

R22,5 TL 161E8/0 FL

198 756 Y (1/1)

Index / Cripaska | Qly / Kormyecrso) N,‘?;fglrgc{/y Designation / Hammerosarime
1 2 | 1T | couA BOBORE2S L 1O1E LSS
2 2 851010394 Y 522; fI3)6(2x225285l(i)3 OTBEpCTUIA
3 1| 198756 DY | o csope 55060R025 T 161E80 FLees
4 1 198 756 GY Wheel 560/60R22,5 TL 161E8/0 FL693

Koneco B c6ope 560/60R22,5 TL 161E8/0 FL693

22-Oct-13

Revision : A
MalJ:




Trailed Lifter's Hydraulic H Ki
H m HIOB Hbl Trailed Lifter

Reference /

o Designation / Hammerosarime
N° o karanory

Index / Cripaska | Qly / Kormyecrso)

1 B | 1122303 |y e 160150 nanat NM

2 4 1851018993 A ggl;?:xg;sl:f A -12X17

3 1 850 100 385 "P":a'eef.!:‘im;glﬁf.frpamon paMbl

DETAIL B 4 1| 850101785 g o T e o

SCALE 1710 5 1| 850106085 |cumcotatiant 6000mm

o o o .

oy &

8 6 | 850146875 | [ e s UR22 - AV an 5700w

Pipe D2C13 UF22 45° - AM18 lenght 5300
9 2 850 146 975 Imppownanr D2C13 UF22 45° - AM18 gn 5900mm

Female valve PUSH-PULL
10 6 851017193 |y anar PUSH-PULL

11 24 851 020 593 Stauff (double) @20

Moaknaaka gBoiHas guam. 20

12 8 851 021 993 Copper seal @16mm

lMpoknapgka gvam.16mm

Holding plate for STAUFF (double) @20
nnacTuHa nopaepxusaeT STAUFF @20

Renforced ram 110x70 c300
14 2 851045 593 Mmapounnuuap 110x70x300 SE

Screw CHc M8x 45 - 8.8 Black
Vi4829 Bont CHc M8x 45 - 8.8 DIN912

DETAIL A 13 12 851 033 493

SCALE 1/10

DETAIL C
SCALE 3/10

16-Oct-13

Revision : B
M a J :13-May-15

Kit flexible TL2 (1/1)



regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 

regr
Texte surligné 


PRODUCTION

Renforced ram 110x70 ¢300
n nnuHap 110x70x E

851 045 593 (1/1)

Index / Cripaska | Qly / KormmyecTso) N,‘?;fk,z’;; c{/y Desgnation, Homerosame
1 1 851 002 293 E;ﬁ;hhglrsm with filter

2 1 851 045 693

Body cylinder 110x70 C300 SE reinforced
Kopnyc ruppouunungpa 110x70 C300

3 1 851045793

Rod cylinder 110x70 C300 SE reinforced
wToK nopHs 110X70 ¢300

4 2 VM 201

Grease nipple - M8, thread125
Cmaauuk npsimoit M8 wwar 125

16-Oct-13

Revision : A
MalJ:




	ra7202_jd_1_A
	ra7211_jd_1_A
	rf9018_jd_1_A
	ra9005_jd_1_A
	ra9005_jd_2_A
	ra9005_jd_3_A
	ra9005_jd_4_A
	1223179_jd_1_A
	fut-piston_jd_1_A
	rb4308_jd_1_A
	rf29115_jd_1_A
	rb216405_jd_1_A
	rb55151_jd_1_A
	rb55151_jd_2_A
	rb55151_jd_3_A
	rb6502_jd_1_A
	rb2237_jd_1_A
	rb2639_jd_1_A
	rc3601_jd_1_A
	rf3005_jd_1_A
	rf3005_jd_2_A
	rf9054_jd_1_A
	rf9055_jd_1_A
	rf900002_jd_1_A
	marabu_jd.pdf
	Feuille 1
	Vues
	new_view_1


	Feuille 2
	Vues
	new_view_3
	new_view_4
	new_view_5
	new_view_6



	ra7202_en_jd.pdf
	Feuille 1
	Vues
	main_view


	Feuille 2
	Vues
	new_view_3



	ra7211_jd.pdf
	Feuille 1
	Vues
	main_view


	Feuille 2
	Vues
	new_view_4



	rf900015_en_jd.pdf
	Feuille 1
	Vues
	ECLATE



	rf900016_en_jd.pdf
	Feuille 1
	Vues
	ECLATE



	rf9018_en_jd.pdf
	Feuille 1
	Vues
	ECLATE



	ra90025_en_jd.pdf
	Feuille 1
	Vues
	new_view_1


	Feuille 2
	Vues
	new_view_3


	Feuille 3
	Vues
	new_view_5



	1214230_en_jd.pdf
	Feuille 1
	Vues
	ECLATE



	1214235_en_jd.pdf
	Feuille 1
	Vues
	ECLATE



	fut-piston-en_jd.pdf
	Feuille 1
	Vues
	ECLATE



	rb4308_en_jd.pdf
	Feuille 1
	Vues
	ECLATE



	rb5605_en_jd.pdf
	Feuille 1
	Vues
	ECLATE


	Feuille 2
	Vues
	new_view_5


	Feuille 3
	Vues
	new_view_8



	1223187_en_jd.pdf
	Feuille 1
	Vues
	ECLATE



	1223437_en_jd.pdf
	Feuille 1
	Vues
	ECLATE



	1231214_en_jd.pdf
	Feuille 1
	Vues
	ECLATE



	1231314_en_jd.pdf
	Feuille 1
	Vues
	ECLATE



	1231326_en_jd.pdf
	Feuille 1
	Vues
	ECLATE



	rc3602_en_jd_1_A.pdf
	Feuille 1
	Vues
	new_view_1



	27544230_en_jd_1_A.pdf
	Feuille 1
	Vues
	new_view_2



	27544231_en_jd_1_A.pdf
	Feuille 1
	Vues
	new_view_1



	48050184_en_jd_1_A.pdf
	Feuille 1
	Vues
	new_view_1



	g7210-250_en_jd.pdf
	Feuille 1
	Vues
	ECLATE



	re90523_en_jd.pdf
	Feuille 1
	Vues
	ECLATE



	rf9056_en_jd.pdf
	Feuille 1
	Vues
	ECLATE



	198354_en_jd_1_A.pdf
	Feuille 1
	Vues
	ECLATE



	ra9005_en_jd.pdf
	Feuille 1
	Vues
	ECLATE


	Feuille 2
	Vues
	new_view_5


	Feuille 3
	Vues
	new_view_8



	1221331_en_jd_1_A.pdf
	Feuille 1
	Vues
	ECLATE



	1291305_en_jd.pdf
	Feuille 1
	Vues
	ECLATE



	1233247_en_jd_1_A.pdf
	Feuille 1
	Vues
	ECLATE



	198354_en_jd_1_A.pdf
	Feuille 1
	Vues
	ECLATE



	rb5605_en_jd.pdf
	Feuille 1
	Vues
	ECLATE


	Feuille 2
	Vues
	new_view_5


	Feuille 3
	Vues
	new_view_8



	description_update_3910L_2015.pdf
	Feuil1

	ra9006_en_jd_1_D.pdf
	Feuille 1
	Vues
	main_view


	Feuille 2
	Vues
	new_view_6


	Feuille 3
	Vues
	new_view_8



	rb421001_en_gb_1_A.pdf
	Feuille 1
	Vues
	ECLATE






